HYDRA-SWING
WINDROW MERGER

READ AND UNDERSTAND THIS MANUAL
2 WAR N ! N G BEFORE OPERATING THIS EQUIPMENT.

UNSAFE OPERATION OR MAINTENANCE OF THIS EQUIPMENT CAN RESULT IN SERIOUS
INJURY OR DEATH.

PARTS & OPERATOR’S
INSTRUCTIONS // ,

‘Manufactured By

H&S::MANUFACTURING co., INC.

”IBOX 768 ¢ (715) 387-3414 FAX (715) 384- 5463
MABSHFIELD, WISOONSIN 54449




FIGURE 1

Dei)



-88-

Bujoen) 10A8Au0?) sS0ID " 8EWMS .
av3H 2t av3H .6
SNOIA3Id SY dweg Suesy , NOILdIHOS3a ‘ON 14vd W3l :
UMoOUS 10N Suealy, :310N Nog 10A8AUOD SS0ID  LOEWM  LEZAWM  '9E
Joypajiaqg Aey » 00ENM 69 sweij ueN  B0EAM  62ZWM  'SE
HNIPOOM L X /1L Aoy " olgs ‘89 Jajjoy 10hanuo) " OLWMS ¥€
Hog-| " L8CNM L9 wiy Jeusyyby) xoeg " CENMS '€t
uoisuslx3 pieny) Jedy Yo7 " 6SANMS 99 wuy Jausiybiy " YEWNMS  ¢E
uid JieH " /4489 'S9 pieny) deip-ivy " 9ENMA I
uld 18100 ” 04 9 Buneag yooig moljid " ZELNMA 0B
uld siAs|D " 0L2AM €9 Jauayybiy » SCAMA ‘62
G'HO £ X . /1 log " 692NM 29 «of b NN » 62d '8¢
uld youkq " 954 19 anig - Buuds " GSLNMa L2
laysem Jeis |1 » €iod 09 uof b 19YSeM " 89 '9¢
JERG » 0EWMS '6S 8 X G| [98UM " 1241 14 N
S X Gl [8dYMm " /9449 . SLXJG6aaL " gciod .,
S G x0L98uL » gcidds . uld 18n09 ¢ X .ct/S . 961 .
uld Jano9o n soHdg . ded anH » £0i9H .
de) gqnH » goH4g . NN QnH " SOLOY .
INN » [ZEEC IR Jsysem " [4:152] - R
i8ysep " €9d4g9 Bunesg s8N0 " 8yod .
Buueag J81nQ " cod4dg aoey JaInQ " oy .
agey 18I0 . 94489 . INN pPNIS » vvid4ga .
INN pniS " 1248 -E 1= ljog pnig " coivy .
1og prIs ” €viddg . aoey Jauu| " ooy .
aoey Jauy| " 6sH49 . Buueag sauy| " 6694 .
Buireag sauy| " geH49 . ETS " 8694 .
|ees " /8448 ogq 9 - gnH " 0oy 'Se
anH » 09449 '8S upS  C20EWNM  9ECAM Ve
pueg axerg N 98CAM /S eg UMS  YOEWM  SECNM €2
ped axeig " 882NM 9§ ugd » CIHAMS ‘@2
Buysng axe.ig " 6SWMQ  'SS J90edg " 0EWNMS 12
«8/1 X 0.8 X dl.g J8ysem azuo.ig " 12431 I 4%} .2 X Qlp/1-1 Buysng " cerod 02
pay - buudg " OLZNM €S ey dnydld  90EWM  OEZAM 61
— wEcXai/udioy » cieddg ¢S u0J4 J8yoeIg 8SOH " LONEZ '8I
2 X A0.p/4-2 X al.2 Buysng " l2sH49 IS 18%j0eIg 9SOH » evaH Lt
lejsed " cAMS 0§ ssos) anbuol  GOEWM  92ZWM ‘9L
8|buy yeaig " LIZWM  "6Y peaqyl ing ¢1-,1 INN wer » P4 'St
JUNOW J81seH " EAMS '8v peasyL (ind ¥1-,1 PENOIS-INN " 2194 ‘vi
pRUS HeuS » IEAWMd Zv uig usend . IEZNM  EF
9|0y 8AluQ » LINMS 9% lond Bupsalg " 82cNM ¢t
J9idno) " L2NMA 'SP .2 X QO.b/1-1 X al,1 Buysng » LIDY L1
'bg .8/8-1 X .91/S Aay " €O ‘b uld 8jod " 20cAM 0L
181dno) - mauog den » IELNMA BV 3207 Wodsues| " 62LNM 6
PIOYS TOI0N » IYWMA ¢ 8j0d » LCCNM '8
wiy anbioy " BENMA LY 19P|0H [enuep . 228 b
M eeg » GScWM ueyg 3 ulg oer " PH49 €
1010 JneIpAH » 140 0¥ a|pueH yoer . g.18 ¢
Jegedg Jojop " SYWMA  '6€ yoep » €ged4g L
uny anbio] slew " ISAMA  '8€ av3H 2k av3H 6
uld bue » LEWMS L8 NOILdIHOS3a ‘ON LHvd w3adl

370d/aNVHd NIVIN H3OH3IN 21 B 6
I 3HNOI



-Vz.

¢ 34NOld



FIGURE 2

9’ MERGER PICK-UP HEAD

ITEM PART NO. DESCRIPTION ITEM PART NO. DESCRIPTION
1. DWM6 Right Head Panel 25. WM183 Pivot Bushing
2. WM234 Flat Belt Frame 26. WM180 Side Panel Slot Plate
3. DWMS5 Left Head Panel 27. wWmM187 Bearing Bracket RH
4, WM232 Head Drive Roller 28. WM343 Spacer
5. SWM15 Slides (8) 29. F145 Flange
6. DWM8 Gauge Arms 30. WM29 Bearing
7. DWM7 Pivot Pin 31. F143 Flange (Greasable)
- 8. DWM127 Clevis Pin 32. G23 Key 5/16" x 1-3/8"
9. DWM332 Right Wind Guard 33. DWM40 Head Shield
10. DwWM2 Wind Guard Holder 34, DWM137 Cap Screw-Coupler
\11. WM299 Wind Guard Rods (13) 35. DWM39 Hydraulic Motor Mount
12, DWM333 Wind Guard 36. DWM27 Coupler
13. WM233 Front Idler Roller 37. DWM45 Motor Spacer
14, WM179 Right Front Roller Bracket 38. DwWMB84 Hydraulic Motor
15. WM192 Left Front Roller Bracket * WM225 Seal Kit
16. SWM35 3-Bolt Bearing Assembly 39. SWM26 1/4" x 3/4” Elevator Bolts (780)
17. Wm27 Lock Collar 40. SWM1 Pickup Teeth (390)
18. WM297 Poly Wind Guard 41, SwWm27 1/4 Keps Lock Nuts (780)
19, DWM227 Wind Guard Washer 42, . SWM56 Pickup Belts - Only
20. SWM55 Cotter Pin 1/4" x 2-1/2” * SWM57 Complete Belt W/ Teeth
21. CAT177 Hub - Complete 43. SWM41 Lacing Pin
* CAT135A Seal 44, WM186 Bearing Bracket LH
* CAT10 Bearing (2) 45, R70 3/16" x 2" Cotter Pin
* CAT9 Race (2) 46. F56 Lynch Pin
* CAT128 Stud 47. ES7 Hair Pin
* BFR144 Lug Nut 48. 5B10 Key 1/4" x 1" Woodruif
* CAT12 Spindle Nut 49. DWM347 Wind Guard Pivot Pin
* BFR65 Cotter Pin 50. DWM348 Wind Guard Adj. Pins
* CAT13 Hub Cap 51, DWM374 Wind Guard Bracket
* SWmM17 Wheel (2) 52. DWM368 Wind Guard Poly
* SWM18 Tire 5.70-8 (2) 53. DWM385 Poly Brackets
22. DWM177 Bolt 1” x 2-1/2" GR.5 Full Thread 54. DWM355 Poly Support
23. WM218 Washer 55. SWM61 Repair Dutchman Kit
24, DWMI1T71 1” Lock Washer NOTE: *Means Not Shown

-25-




-93-

€ 34NOId



ITEM

PART NO.

FIGURE 3

12’ MERGER PICK-UP HEAD

DESCRIPTION ITEM PART NO. DESCRIPTION

1. DWM®6 Right Head Panel 25. WM183 Pivot Bushing

2. WM307 Flat Belt Frame 26. WM180 Side Panel Siot Plate

3. DWM5 Left Head Panel 27. SHM13 Bearing Bracket RH

4. SHM5 Head Drive Roller 28. WM343 Spacer

5. SWM15 Slides (8) 29. F14 Flange

6. DWM8 Gauge Arms 30. F115 1-1/4" Bearing

7. DWM7 Pivot Pin 31. F114A Flange (45° Zerk)

8. DWM127 Clevis Pin 32. G23 Key 5/16" x 1-3/8"

9. WM352 12' Crop Roller 33. DWM40 Head Shield
10. WM346 Front Support 34, DWM137 Cap Screw-Coupler
11. WM348 Left Arm 35. DWM39 Hydraulic Motor Mount
12. WM349 Right Arm 36. DWM27 Coupler
13. SHM6 Front Idier Roller 37. DWM45 Motor Spacer
14, WM179 Right Front Roller Bracket 38. DwMs4 Hydraulic Motor
15. WM192 Left Front Roller Bracket ' WM225 Seal Kit
16. SWM35 3-Bolt Bearing Assembly 39. SWM26 1/4” x 3/4" Elevator Bolts (780)
17. WM27 Lock Collar 40. SWM1 Pickup Teeth (390)
18. ST36 Spring 41, SWM27 1/4 Keps Lock Nuts (780)
19. WM350 Right Bracket 42, SWM56 Pickup Belts - Only
20. WM351 Left Bracket ' SWM57 Complete Belt W/ Teeth
21. CAT177 Hub - Complete 43. SWmM4t Lacing Pin

* CAT135A Seal 44, SHM12 Bearing Bracket LH

* CAT10 Bearing (2) 45, R70 3/16" x 2" Cotter Pin

‘ CAT9 Race (2) 46. F56 Lynch Pin

* CAT128 Stud 47. ES7 Hair Pin

* BFR144 Lug Nut 48. 5B10 Key 1/4" x 1" Woodruff

- CAT12 Spindle Nut 49, DwWM227 Wind Guard Washer

' BFR65 Cotter Pin 50. SWM55 Cotter Pin 1/4" x 2-1/2"

. CAT13 Hub Cap 51. WM353 Poly Bumper

* SWM17 Wheel (2) 52. WM354 Adjustment Pin

* SWM18 Tire 5.70-8 (2) 53. 12V78 Tightener Bracket
22. DWM177 Bolt 1" x 2-1/2" GR.5 Full Thread 54. WM347 Collar
23. WM218 Washer 55. SWM61 Repair Dutchman Kit
24. DWM171 1" Lock Washer 56. WM362 Spring Tightener Bracket Right

57. WM363 Spring Tightener Bracket Left

NOTE: *Means Not Shown

-27-







FIGURE 4
9’ MERGER HYDRAULICS

ITEM PART NO. DESCRIPTION
1. DWM84 Hydraulic Motor
* WM225 Seal Kit
2. DWM205 Male Coupler
3. WM255 Hose 1/2" x 84"
4, WM310 Hose 1/2" x 358"
5. DWM206 Female Coupler
6. WM141 1/2" Nipple Nut
7. DF1 Hydraulic Motor
* WM225 Seal Kit
. BFR69A 2" x 8" Cylinder
9. WM146 1/2" Male/Female Tee
10. WM147 Pipe Plug 3/8”
1. 16SVv338 3/8" Ball Valve
12. 23N234 3/8” Street Elbow
13. 12V116A 2" x 16" Cylinder
14. 23N116 3/8” Service Tee
15. LW174 1/2" Union Adapter
16. WM311 Hose 1/2" x 266"
17. DF8 1/2" Tee
18. DF18 1/2" Check Valve
19. 16SV352 1/2" Service Tee
20. BFR188 3/8” Nipple Nut
21. T244 Adapter Union W/.042" Orifice
* BFR122 Adapter Union
* DWM250 Orifice .042
22, Wmas7 Hose 1/4” x 140"
23. FR81 Valve
* WM325 Solenoid
24, WwM258 Hose 1/4” x 164"
25. WM259 Hose 1/2" x 164"
26. WM260 Hose 1/4” x 24"
27. WM176 Pole Lock Valve
28. BFR315 Hose 1/4" x 20"
29. WM148 Female Adapters
30. WM271 Hose 1/4” x 102"
31. DWM119 O-Ring Adapter
32. LW96 Tee
33. BFR517 Cylinder Pin
34. K132 Cylinder Spacer

NOTE: * Means Not Shown

-29-




-08-

ol -

S 34NOId



FIGURE 5

12’ HEAD MERGER MOTOR CIRCUIT

ITEM PART NO. DESCRIPTION
1. DWM205 Male Coupler
2. WM259 Hose 1/2" x 164"
3. 165V352 1/2" Service Tee
4. DF8 1/2" Tee
5. DF18 1/2" Check Valve
6. WM255 Hose 1/2" x 84"
7. WM312 Hose 1/2" x 394"
8. LW174 1/2" Union Adapter
9. DWM84 Hydraulic Motor
* WM225 Seal Kit
10. DF1 Hydraulic Motor
11. DWM206 Female Coupler
12 WM313 Hose 1/2" x 302"
13. DWM119 O-Ring Adapter
14. WM271 Hose 1/4" x 102"
15. WM141 1/2" Nipple Nut

NOTE: * Means Not Shown

-31-




9 3HNOI4



FIGURE 6
12’ MERGER - HEAD LIFT HYDRAULICS

ITEM PART NO. DESCRIPTION

1. DWM205 Male Coupler

2. WM258 Hose 1/4” x 164"

3. WM148 Female Adapters

4. 16SVv247 Waterman Valve

' WM325 Solenoid

5. BFR188 3/8" Nipple Nut

6. 16SV338 3/8" Ball Valve

7. 23N116 3/8" Service Tee

8. T244 Adapter Union W/ .042" Orifice
. BFR122 Adapter Union (Threaded)

* DWM250 QOrifice .042

9. WM176 Pole Lock Valve
10. 12V116A 2" x 16" Cylinder
11. WM260 Hose 1/4” x 24"
12. WM147 Pipe Plug 3/8”
13. BFR315 Hose 1/4" x 20"
14. WM315 1/4 x 175" - 3/8 MP & 3/8 MP
15. BFR69A 2" x 8" Cylinder
16. WM314 1/4 x 108" - 3/8 MP & 3/8 MP
17. DWM110 3/8" Street Elbow W/90 Degree Swivel
18. 23N234 3/8" Street Elbow
19. WM146 3/8" Male/Female Tee
20. DWM233 3/8" Adapter Union (Un-Threaded)

NOTE: * Means Not Shown

-33-




Z34dNOld



FIGURE 7
9’ & 12’ MERGER - EXTENSIONS

ITEM PART NO. DESCRIPTION
2’ EXT. 4’ EXT. 6’ EXT.
1. WM316 WM320 WM321 Frame
2. WM244 ! * Tightener Roller
3. WM243 “ “ Drive Roller
4. F95 “ “ Bearing Shield
5. F16 ¢ * Lock Collar
6. F114 “ " Flange W/Straight Zerk
7. F114A “ ¢ Flange W/45 Degree Zerk
8. F115 “ " Bearing
9. F14 “ ! Flange
10. WM250 ! ! Flange Tightener
11. 23N174 “ ¢ Flange Spacer
12. WM136 “ “ Ext. PVC Shield
13. WM121 " “ Sq. Key 5/16" x 1"
14, WM319 “ ! Motor Shield
15. WM245 ¢ " Extension Pivot Pin
16. WwM248 * * Extension Pivot Pin Front
17. 3G22 “ * Expansion Pin 5/16" x 1-3/4"
18. 5B10 “ “ Woodruff Key 1/4" x 1"
19. DF1 “ “ Hydraulic Motor
* WM225 " * Seal Kit
20. Dwm27 “ “ Coupler
21. DWM137  “ “ Socket Head Cap Screw
22, DWM39 " * Torque Arm
23. DWM45 ! “ Motor Spacer
24, F56 * “ Lynch Pin
25. WM317 “ “ Long Link
26. WM318 " “ Short Link
27. BFR178 “ “ 1" Lock Nut
28. BFR545 “ “ Bolt 1" x 3-1/2" GR.5
29, e WM251 * Rubber Bumper
T 30 WM272  WM273  WM274 — Belt Guard
' WM252 WM253 WM254 Belt
- SWM37 * “ Lacing Pin
* SWM38 “ “

NOTE: * Means Not Shown

Lacing-Cross Conveyor

------- Means Not Used On This Mode!
“ Means Same As Previous

-35-




8 34NOId



FIGURE 8
9’ & 12° MERGER
2-4-6 FOOT EXTENSION HYDRAULICS

ITEM PART NO. DESCRIPTION
1, 16SV339 Sequence Valve
2. BFR188 3/8" Nipple Nut
3. WM257 Hose 1/4" x 140"
4. T244 3/8" Union Adapter W/.042" Orifice
5. 16SV338 3/8" Ball Valve
6. 23N234 3/8” Street Tee
7. 23N111A Extension Cylinder
8. DWM206 Female Coupler
9. WM263 Hose 1/2" x 24”
10. DF1 Hydraulic Motor
. WM225 Seal Kit
11. WM264 Hose 1/2” x 40"
12. DWM205 Male Coupler
13. DWM233 3/8”" Adapter Union

NOTE: Parts that are not numbered are used on standard hydraulics (See Figure 4)
* Means Not Shown

-37-




SNOINBI SY BWES SUBa |,
umoys 10N suealy . :310N

sseuseH Jub s1ejdwog FEEWM 0EENM

Wb pey oLes L
b Jequiy . LELHAMA ‘9 THOIM Y3y

unopy ub Jeqany ) 80ES S :

(187) ssauieH b 5 99eNM ¥
(prezey mojjaA) Wb Jaquiy " gelNMa € 1HON G3Y
(yBry) ssauleH b G9EWNM  FOENM ¢
u| bnig » 9rINMS |
av3H .2l av3aH .6
NOILdIHOS3d 'ON 14vd INFLI

ONIHIM H3DHIN <1 B 6
6 3HNOI4

LHIN Y38V

LHOM Y3any

/D)

1HIM Y38V )

13¥20S Y3AS

JLIHM
o MOTTEA
\(6?97)
"
N3FHI @\ICMOHE

JQIS INIZONTId
Wodd M3IA




FIGURE 10
9’ & 12’ MERGER
ELECTRIC CONTROL BOX

ITEM PART NO. DESCRIPTION

1. WM108 Merger Power Supply Cord W/Ends
2. 16SVv271 Control Box Power Supply W/Plug in Slots
3. 168V270 Tractor Power Supply W/Pins
4, 16SV316 Control Box
5. 16SV317 Control Box Gasket
6. 16SV318 Control Box Cover
7. 165V235 Switch Boot
8. WM109 Pole / Pickup Switch
9. 16SV231 Fuse Folder

10. 16SV232 Fuse

11. 165V269 Tractor Control Cord
. WM110 Control Box Complete

NOTE: * Means Not Shown

-39-




@— COMPLETE CYLINDER

FIGURE 11

9’ & 12° MERGER

PICKUP - HYDRAULIC CYLINDER 8”

ITEM PART NO. DESCRIPTION

1. 23N142A Clevis
2. 23N143A Rod Cap
3. 23N144 Piston
4. T184A Rod
5. BFR68 Cylinder Tube
6. T186 Tie Rod
7. 23N148 Piston Nut
8. 23N149 Plug
9. 23N150A Rod Clevis

10. 23N151 Seal Kit

11. BFR69A Complete Cylinder




LA

@—COMPLETE CYLINDER

FIGURE 12
9’ & 12 MERGER
POLE - HYDRAULIC CYLINDER 16”

ITEM PART NO. DESCRIPTION

1. 23N142A Clevis
2, 23N143A Rod Cap
3. 23N144 Piston
4. 23N145A Rod
5. 23N146 Cylinder Tube
6. 23N147 Tie Rod
7. 23N148 Piston Nut
8. 23N149 Plug
9. 23N150A Rod Clevis

10. 23N151 Seal Kit

11. 12V116A Complete Cylinder

-41-




?
) )Y

@)~ COMPLETE CYL.

FIGURE 13
9’ & 12’ MERGER
OPTIONAL EXTENSION HYDRAULIC CYLINDER

ITEM PART NO. DESCRIPTION

1. 23N142A Clevis
2. 23N143A Rod Cap
3. 23N144 Piston
4, 23N145A Rod
5. 23N146 Cylinder Tube
6. 23N147 Tie Rod
7. 23N148 Piston Nut
8. 23N149 Plug
9. 23N150A Rod Clevis

10. 23N151 Seal Kit

11. 23N111A Hydraulic Cylinder

ey
R .



FIGURE 14
9’ & 122 MERGER
OPTIONAL WINDROW INVERTER

ITEM PART NO. DESCRIPTION
1. SWM50 Windrow Inverter Poly
2. SWM51 Windrow Inverter Frame
3. SWM52 Storage Mount

(NOTE: Storage Mount Bolts onto SWM3 Caster Mount - See Figure 1)




-vv-

S1 34NOId



FIGURE 15

9’/12’ MERGER
OPTIONAL CROSS CONVEYOR STOP KIT

ITEM PART NO. DESCRIPTION
1. WM283 Pole Cord (18)
2. WmM284 Tractor Supply Cord (5'6")
3. WM327 Solenoid Cord (24"
4, 16SV316 Control Box
5. 16SV232 Fuse
6. 16SV231 Fuse Holder
7. WM290 Switch (SPDT)
8. 16SVv318 Control Box Cover
9. 165V235 Switch Boot
10. 16SV317 Control Box Gasket
11. 16SV271 Control Box Power Supply W/Plug In Slots
12. 42298 Decal
13. LW140 1/4" - 20 Nut
14. K84 1/4” Lock Washer
15. WM139 1/2" Tee 5604-8-8
16. WM289 7/8” O-Ring To 1/2” NPT Bushing 6405-10-8
17. WM175 1/2" Swivel 90° Union Adapter
18. DWM101 1/2" x 49" - 1/2" MPX & 1/2" MP Hose
19. 16SV349 1/4” x 2-1/2" GR. 5 Bolt
20. WM333 Conveyor Stop Bracket
21. WM293 Valve (Vickers From Price)

-45-




o

-gv.

91 3HNOIL



FIGURE 16
9° MERGER
OPTIONAL CROP ROLLER

ITEM PART NO. DESCRIPTION
1. WMB357 Front Support
2. WM347 Collar
3. WM348 Left Arm
4. WM349 Right Arm
5. WM350 Right Bracket
6. WM351 Left Bracket
7. DWM227 Wind Guard Washer
8. F114A Bearing Flange (45° Zerk)
9. F115 1-1/4” Bearing
* F16 1-1/4" Lock Collar
10. Fi14 Bearing Flange
1. WM356 Crop Roller
12. WM353 Poly Bumper
13. WM354 Adjustment Pin
14. WM362 Spring Tightener Bracket Right
15. WM363 Spring Tightener Bracket Left
16. 12V78 Tightener Bracket
17. ST36 Spring

-47-




FIGURE 17

HOLO0N JINVICAH
V INMNYNLSY
: p td ) ~§8
-. V30 35¥J Ol

HOLON JINNVAGAH
0L 3NN 3¥NSSTd

-48-



FIGURE 17
9°’/12' MERGER
OPTIONAL WET KIT

ITEM PART NO. DESCRIPTION
1. HSW15 Pole Tank
2. HSW13 Suction Pipe
3. DWM242 Street Elbow 45°
4, DWM138 Hose Clamp
5. HSW3 Suction Hose 1-1/4" x 46"
6. HSW9 Hose Barb 1-5/16 - 12 to 1- 1/4 Tube
7. HSW16 PTO Pump
8. WM168 Torque Arm
9. HSW5 Chain Yoke
10. BFR111 Chain
11. DWM191 Snapper Pin
12, HSW6 Hydraulic Hose 3/4 x 122 #12SAE x 1/2 MP
13. DWM159 Drain Plug
14. DWM204 Oil Level Gauge
15. DWM81 Filler Strainer Cap
16. LW119 Filter Base
17. Lw120 Filter
18. LWag Bushing 3/4" to 1/2"
19. 165V143 Hydraulic Hose 1/2 x 19" 1/2MP - 1/2MPX
20. LW96 Service Tee 1/2”
21. S395 Hydraulic Hose 1/2 x 10.5” 1/2MP - 1/2" 90°MPX
22, WM141 Nipple 1/2"
23. HSW7 Relief Valve
24, DWM143 Hose Barb
25. JB83 1/2” Cross
26. DF18 1/2" Check Valve
27. HSW8 Pump Holder
28. HSW10 Port Bushing 1-5/16 - 1210 1-1/16 - 12
29. LW174 1/2" Union Adapter
30. HSW11 Hole Edging
31. HSW12 Slot Edging
32. HSW14 Spring Assist Pivot
33. RG10 Spring Adjust Rod
34. T148 Spring
35. RG15 5/8" x 1-3/4" Bolt
36. T60 5/8" Toplock Nut
37. RG9 Spring Retainer
38. RG8 5/8" Flat Washer
39. RG7 5/8" Nylon Locknut
40. RG11 1" ID x 1-1/4" OD x 2" Bushing
41, HE15 Hose Clamp
42, HSW17 Hose Clamp Base
43. Lwi187 Street Elbow 45°

-49-




— SERVICE NOTES -

((R—TFPY ~C43T

-50-

v N



H&S HYDRA-SWING WINDROW MERGER

Your new H&S Windrow Merger has been manufactured of the finest quality materials and
components. The performance you get from your machine is largely dependent upon how well
you read and understand this manual and apply this knowledge. There is a right and a wrong
way to do everything. Please do not assume that you know how to operate and maintain your

Windrow Merger before reading this manual carefully. Keep this manual available for ready
reference.

Base Unit Width . . ... e 14'4"
Base Unit Width w/2’ Extension Extended. . . ... ... .. it 164"
Base Unit Width w/4’ Extension Extended. . ......... ... .. ... . ... .. ... . ... 18'4”
Base Unit Width w/6’ Extension Extended. . ......... ... . i, 204
Base Unit Width w/Extensions Folded . ......... ... ... .. . . . . .. .. 14’10
Base Unit Height . .. ... o 4'6”
Base Linit Length « Pale SWENE e svs smmss ssmmsmsns s v 5 5 55 5§55 3 55 008500as £ 5 1 22'
Base Unit Length - Pole Swung Out ... ... . . 21
paselnit Welghl se e sws st m i s s s 558 6 ¥ n £ 4 44 8 2 5 % » sonsmsses 3095 Lbs.
Tire Size (Frame) .. ... oo (1) 6.70 X 15 & (2) 9.5L X 15
TIHGUSIZE (PICKUD) . o0 vi0 5 65 410 1 srmmmsmmenmcms snminn o miam o a8 s = s 5 458 o @ 0 w0 wem pa 5 o 5.70X8
PICKUBWIALET oo sromss v v d o o o Do snamrands g ¢ £ 8 5 5 ¥ 9% 5% 5 5505 B v 0 55 88 555 & 9
Replaceable Three Prong Plastic Teeth . ... .. . . . . .. YES
Replaceable Slenl ToeN: . oo oivesrsriiin s io e o fuus e s sE U235 35 mcdfnnnnsad N/A
Cross Conveyor Width . .. ..o 42
Tractor Size and Hydraulic Capacity Needed .. ........... ... ........... MIN. - 70 H.P.
........................................................ w/16 G.P.M./2000 P.S.1.
Hydraulic Remotes Needed . . . ....... . o i e 2 Sets
SPECIFICATIONS SUBJECT TO CHANGE WITHOUT NOTICE

' FAX(715) 384-5463
S i) 2434




oy} 10}

panoidde sjonpoud

00 "O4dN SBH




